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Notes for using this parts book

. This book is applicable to sewing machines which have the same plate number

as shown on the cover of this book (or correction sheet).

This book was prepared based on information available in May 1998.
Parts are subject to changes in design without prior notice.

Parts supplied as complete assemblies are circled by a dotted line R
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Hinweise zur Verwendung dieser Teileliste

. Dieses Buch basiert auf den Informationen vom Mai 1998.
. Modellanderungen sind vorbehalten.

—————

Die Teile, die als kompletter Satz geliefert werden, sind mit einer beeod

gestrichelten Linie umrandet.
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Notes sur l'utilisation de ce manuel de
pieces détachées

. Ce manuel a été fait d'apres les renseignements valables au mois de Mai 1998.
Les pieces peuvent étre sujettes a des modifications sans préavis.
Les piéces fournies en tant qu'assemblages complets sont encadrées avec un trait
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Notas para usar este Manual de Piezas

Este libro ha sido compilado baséndose en los datos de que se disponia en mayo 1998.
Las piezas quedan sujetas a cambios de disefio sin aviso previo.
Las piezas suministradas como conjuntos completos se enmarcan con una linea

————
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A . E4Bk / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE QTY B XA NAME OF PARTS

1 555560384 BB RS ) SUPPORT BAR

2 556022701 o714 TOP COVER

3 556022702 1|cod 1P xaib DIAL BUSHING, CD

4 150607009 1|T4t328 RUBBER CAP, 32.8

5 555560229 1|7>E hi<- THREAD TAKE-UP COVER

6 555560204 1|7+ %K haxe BOLT, SOCKET M4Xx6

7 $55531207 1eS¥HxrFays WASHER, PLAINM 4

8 555560228 L VA G- R ALE 3 SHEET PACKING

9 555530066 7|73 #L b 5X12 BOLT, SOCKET M5X12
<TRyFALrBREAE> <For setting the attachments >

10 $55527172 4|7+ K 26x8 BOLT, SOCKET (CP) M6X8

1" 555527174 2|7+ Kb baxi0 BOLT, SOCKET M4X10

12 555531207 2(e>¥HxFaY4 WASHER, PLAINM 4

13 $55560002 PR E FACE PLATE

14 159150009 1|3 4+2205 RUBBER CAP, 20.5

16 555560004 1122100 OILWICK, 100

17 555560003 L B - RAVE 37 FACE PLATE PACKING

18 555527177 2|7+ %) h5X16 BOLT, SOCKET M5X16

19 117936009 2|d4u+y RUBBER CAP,9.4

20 555520218 1|d4at> RUBBER CAP

21 555520161 1\7F5<k OIL WINDOW
<-0054 > <For " -005 ">

22 555560501 1|3ut>14 RUBBER CAP, 14
<-7054 > <For " -705 ">

24 555558040 2|2 A %3578 SCREW, SM3.57X8

25 555530025 2|ESYHXH 135 WASHER, PLAIN L 3.5
<-0058 > <For " -005 “>

26 159150009 1|FAat205 RUBBER CAP, 20.5

27 142743009 1|TLt275 RUBBER CAP, 27.5

28 555560501 1|TJat1a RUBBER CAP, 14

29 142374100 2|1F517v>a |.DRY BUSHING

30 555560357 112 PIPE

31 140063001 1N ERAVE 3 B DOWEL PIN

32 153132000 11>r10>57a-7 NYLON TUBE

33 140063001 1M3JvyxES DOWEL PIN

34 104821009 1|TL+2105 RUBBER CAP, 10.5

35 555530046 1|52 04x6 SCREW, TRUSS M4X6

36 555531207 NeSHHxFags WASHER, PLAIN M 4

37 556023801 1Hor12 SLIDE PLATE, F

38 557021401 N1 a18% SPRING

39 555537229 1W7PF+ oK 3axs BOLT,SOCKET (CN) M4x5

40 555538023 HWH712Z Y- STOPPER

41 555558040 2|2 A %357x8 SCREW, SM3.57X8

42 $55C60358 1NV K915 3 UPPER COVER ASSY, BED

43 555560359 L eV AN E & FASE 32 SHEET PACKING, BED

44 $55S30075 | 10| 7+ % b axs BOLT, SOCKET, M4X8

45 105113001 1|2 2%x12.70 SCREW, SM12.70

46 105215001 VAW 34 PACKING

47 555560357 1|17 PIPE

118-891-050




. E1{4B{% / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina
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A . ERBIR / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE Q'TY ErXAq NAME OF PARTS RV
48 555560371 1|E=~n1t1 7120 TUBE, 120
49 $55560364 1IRYVET7TSEL OIL CAP, BED
50 140518001 1o xxT794 SCREW, SM7.94
51 081007070 1oy sp7 ORING, P7
52 555560385 TN hH~-FAA9 3 BELT GUARD SET
52-1 556038501 1IN bH—=FL BELT GUARD, L
52-2 $56038502 1| PFH~FRY 3 BELT GUARD ASSY, R
52-2-1 $55539159 1| b5 Z22a5x8 SCREW, TRUSS M5X8
53 $55528138 4|17+ K F6X10 BOLT, SOCKET M6X10
54 $55510599 4leSHHERFae WASHER, PLAIN M 6
<-7058> <For"” -705 ">
55 §55537288 1| +5 X 04xs SCREW, TRUSS M4X5
56 ) SSSS_16287 2leS¥HxFays WASHER, PLAINMS 17
57 $55539159 2|5 2a5x8 SCREW, TRUSS M5X8
<-7058 > <For” -705">
58 $55535495 PV EVEL L & & 3] SYNCHRONIZER HOLDER BAR
59 $55101520 2|33+ Y k595 NUT, 3SM5.95
118-891-050




. L #B84% / Upper shaft mechanism / Obere Welle / Mécanisme de |"arbre supérieur
/ Mecanismo del eje superior

13

< -0058 / For " -005" >
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B. L#4B{R / Upper shaft mechanism / Obere Welle / Mécanisme de I'arbre supérieur

/ Mecanismo del eje superior

REF.NO. CODE ErAq NAME OF PARTS RM

1 555560007 MUY UPPER SHAFT

2 $55560015 95 9%~ hh CRANK MOTION CAM

3 $55511031 WIS HNRTY LY BEARING, UPPER SHAFT

4 $55518607 Y A3 7.14X16 SCREW, SM7.14X16

5 555527172 7+ % 2 6X8 BOLT, SOCKET (CP) M6X8

6 $55530066 FFH N k5X12 BOLT, SOCKET M5X 12

7 555535999 744 % 2 6X6 BOLT, SOCKET (CP) M6X6

8 $55560011 K5t — BALANCER

9 $55528027 7+ £ 18X12 BOLT, SOCKET (CP) M8X 12
10 $55560009 MY IBRAT —M BR-COLLAR, M UPPER SHAFT
11 555527172 7+ % 26X8 BOLT, SOCKET (CP) M6X8

12 555560010 NOPY BEARING

13 555560223 1 rTENS— COLLAR, BOBBIN WINDER
14 $55535999 742 % 2 6X6 BOLT, SOCKET (CP) M6X6

15 555560224 MOINIKT =Yy 3 UPPER BELT PULLEY ASSY
16 $55560225 TF kA Y6X12 BOLT, SOCKET (CP) M6X 12
17 $55528043 744 £ 216X10 BOLT, SOCKET (CP) M6X10
18 $55560008 MY IBRAS —B BR-COLLAR, B UPPER SHAFT
19 $55560013 b XT7C20 RETAINING RING, C20

20 $55527172 7+ % 26X8 BOLT, SOCKET (CP) M6X8

21 $55560014 NAPYi BEARING

22 $55560226 BLILTANR TIMING BELT

23 $5556023 1 F—y— PULLEY

24 $55560225 7+ kU 6X12 BOLT, SOCKET (CP) M6X12
25 555528043 TF 4 £ 26X10 BOLT, SOCKET (CP) M6X 10

<-7058 > <For " -705">
26-1 $55560233 EVYLYT SCALERING, T
<-0058 > <For” -005" >

26-2 $55560500 ESYLY SCALE RING

27 $55510566 h X% % 3635X5.5 "BOLT, SOCKET (CP) SM6.35X5.5
28 555537031 ¥35 X I6X16 SCREW, FLAT M6X16

29 $55537028 5 % WASHER
118-891-109




C . kil - XFPRI(E / Upper shaft and thread take-up mechanism / Obere Welle und Fadenabnahmevorrichtung
/ Mécanisme de |'arbre supérieur et releveur de fil / Mecanismo del arbol superior y trirahilos

—— — o —— —— — —— — S— —

118-891-106
D . $H#%J2EAH% / Needle bar rocking mechanism / Nadelstangenbetétigung

/ Mécanisme de balancement de la barre & aiguille / Mecanismo de oscilacién de la barra de aguja

118-891-115




C. L#h-XFFBI{LR / Upper shaft and thread take-up mechanism / Obere Welle und Fadenabnahmevorrichtung

/ Mécanisme de |'arbre supérieur et releveur de fil / Mecanismo del &rbol superior y trirahilos

REF.NO. CODE Q'TY ErAq NAME OF PARTS
1 555560018 1|FrE E X80 THREAD TAKE-UP PIN BUSHING
2 555560116 1|7+ 2% 35x8 BOLT, SOCKET (CP) M5X8
3 $55C60040 U AVE LI P A THREAD TAKE-UP LEVER ASSY
3-1 555560022 L AVE: A A CRANK, 90
3-2 555560023 1NIESySonvEy: NEEDLE BAR CRANK ROD ASSY
3-2-1 555560024 2{X7YLY BEARING
3-3 $55560041 U AVE R £ NEEDLE CLAMP
3-4 $55537134 113 24ax10 SCREW, M4X10
3-5 555560016 1NFrErr193 THREAD TAKE-UP ASSY
3-6 555537046 HrrELRTYLTS BEARING, S THREAD TAKE-UP
3-7 555537047 1NFrELRPYL YL BEARING, L THREAD TAKE-UP
3-8 555560019 1|FrEsy49x THREAD TAKE-UP SUPPORT
3-9 555537053 2|=—FURTY ¥ NEEDLE BEARING
3-10 555560020 2|7 ELHYIYL Y SUPPORT RING, THREAD TAKE-UP
3-11 555560021 1"F eI Y SUPPORT SCREW, THREAD TAKE-UP
3-12 555537051 2[{F L E 7Y o4 — WASHER, THREAD TAKE-UP
3-13 555537585 132a3+v s NUT
4 555560017 1FrEeELyyT oy THREAD TAKE-UP PIN
5 555560116 1|7+ 7 %35%x8 BOLT, SOCKET (CP) M5X8
6 555560042 HAVEDLEE S FE X SLIDE BLOCK, NEEDLE CLAMP
118-891-106

D. &t##EE)RA{R / Needle bar rocking mechanism / Nadelstangenbetitigung
/ Mécanisme de balancement de la barre 3 aiguille / Mecanismo de oscilacién de la barra de aguja

REF.NO. CODE Q'TY B XA NAME OF PARTS
1 $55560043 1250 BUSHING
2 555560081 HEES: BUSHING, F
3 $55560028 AV E A EdF] NEEDLE BAR BRACKET ASSY
4 556002803 WFPFSysda RUBBER
5 555560044 L AVE AR E 3 0% o E d PRy IA NEEDLE CLAMP GUIDE RAIL
6 §55537112 2{ X2 T3X6 SCREW, M3X6
7 555560026 AAVE NEEDLE BAR
8 140553102 17> Y%bx2xT3.18 SET SCREW, SM3.18
9 151594001 LAV E L RN NEEDLE BAR THREAD GUIDE
15 555560039 2NV KHELTohS— COLLAR
16 555527177 2|7+ EN ksXie BOLT, SOCKET M5X 16
17 555590625 2|15 H¥Hx2-5 WASHER, SPRING 2-5
18 116920001 2039092520y THRUST RING
19 $55560214 12420 L yyay Kk UPPER FEED CONNECTING ROD
20 555528076 1|7+ #Hw b6x18 BOLT, SOCKET, M6X8
22 §55560215 P ELANT, DF ¥ CONNECTING LEVER, UPPER FEED
23 555528076 1|7+ K k6x18 BOLT, SOCKET, M6X8
24 $55C60217 NEREVAIPY L] UPPER FEED CONNECTION ASSY
24-1 $07333001 1MNA1 g FINt TS OIL FEEDING PIPE, S
26 $55517047 2{4 > 27.14%85 SHOULDER SCREW, SM7.14X8.5
27 $55517095 2| b X 7E8 RETAINING RING, E8
28 555560218 1{E==ni1¢1 7170 TUBE, 250
29 SSSSF0148 117z 3x18 FELT, 3X18
30 $55560219 1222170 OIL WICK, 300
31 $55530750 L PY VAN FASTENING BAND
32 $55560079 1|dat RUBBER CAP
33 145646022 112> 1)DPX17 NEEDLE, DPX17 (#22)
34 555560034 1|€==nnv1F110 OILTUBE, 110
35 555560032 1|3 450 OILWICK, 450

118-891-115




E . #8 TB8{% / Presser foot mechanism / Stoffdriickerfu3 / Mécanisme de pied presseur
/ Mecanismo de la prensa tela
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E. IR /Presser foot mechanism / StoffdriickerfuB / Mécanisme de pied presseur

/ Mecanismo de la prensa tela

REF.NO. CODE Q'TY B X NAME OF PARTS RMI

1 $55560161 1AHYITHII A5 P-FOOT LIFTER SHAFT BUSH, A

2 148197000 NI T2AZHF9YF X2 0R SPREADER SHAFT BUSH, R

3 $55560162 NAHYITHT 7 280C P-FOOT LIFTER SHAFT BUSH, C

4 146539000 N ERAPLFE FII FEED SHAFT BUSH, L

5 555560055 HER S LR E P PRESSER BAR BUSHING

6 555560116 1|7+ 2K 25x8 BOLT, SOCKET (CP) M5X8

7 555560069 MNAYIFA9 YA LY PRESSER ADJUSTING DIAL

8 555560070 1Ay ITFarmeyr1443 PRESSER ADJUSTING PLATE ASSY
9 555560077 NAYITFIA9E Y1270 b FELT, PRESSER ADJUSTING PLATE
10 555560076 1Favtyy~vies PIN

1 555511426 1| XTE7 RETAINING RING, E7

12 555560156 HNAYITHFLLEY Y2 P-FOOT LIFTER CONNECTION ASSY
12-1 556015601 HNAYIFHLLFYF P-FOOT LIFTER CONNECTION, F
12-2 556015602 21FHITHLLF I AR N P-FOOT LIFTER CONNECTION BUSH
13 $55560157 1|2+ 250 OlIL WICK, 250

14 555560158 1A HIPH LYY PIN

15 555528043 1|7+ 36x10 BOLT, SOCKET (CP) M6X10

16 555560053 v bAYTHEY OUTER PRESSER BAR

17 555560074 B ERE %2R B2 SHAFT, PRESSER BAR SPRING

18 555560073 1 AYyTHEY 24D SPRING SUPPORT, D

19 555560075 VAYITHYI % PRESSER SPRING

20 555560071 R VA3, B COLLAR

21 555560072 1AY IRy xS 4y SPRING SUPPORT, U

22 555519060 227 FE3X8 PIN, SPRING 3X8

23 555531094 1k Xx7E5 RETAINING RING, E5

24 555560155 1AV 7H529 PRESSER BAR LIFTER SHAFT

25 146581001 2|1V bHS5-— SET SCREW COLLAR

26 014760622 2|7F b AXT505 SET SCREW, SOCKET SM5.95

27 555560380 ey 7PH Yy 57U KNEE LIFTER ARM, U

28 555528031 17+ K Fex1a BOLT, SOCKET M6X14

29 555560163 YT 7HYFurzx SPRING

30 555560378 ey T7HLLrYES Y 3 K-LIFTER CONNECTING BAR ASSY
30-1 556037801 1HeyTHLLrYEY KNEE LIFTER CONNECTING BAR
30-2 555530203 21U -1 LINK BALL

30-3 §55511412 2{+Y b NUT

30-4 $55528578 218 H %26 WASHER, SPRING 2-6

31 555560165 BES YL FN: PRESSER BAR LIFTER CAM, B

32 555534323 1|7+ #H bsxis BOLT, SOCKET M5X18

33 555560164 AT 7Hh LA PRESSER BAR LIFTER CAM, A

34 $55560170 1142 %2595 SHOULDER SCREW, SM5.95

35 025060332 1esH¥Hzxd16 WASHER, PLAIN L6

36 555558047 11F39v v ~8 WASHER, WAVE 8

37 555B34025 1eESHHXA 18 WASHER, PLAIN L 8

38 555560166 HAHYITHEY PRESSER LIFTER BAR

39 555511430 1Lri—=%xy LEVER GRIP

40 55SC60379 ey T7Hyroooz KNEE LIFTER SHAFT ASSY

40-1 555560379 1ey7Hyoy KNEE LIFTER SHAFT

40-2 516290001 1H==kra-5-ax198 NEEDLE ROLLER, 4X19.8

41 555528208 1+ x7E10 RETAINING RING, E10

42 555560381 1e¥ 745D KNEE LIFTER ARM, D

43 555534323 1|7+ FI b5X18 BOLT, SOCKET M5X18

44 $55530804 1132+ b6 NUT, 3 M6

45 555560159 1[=— KaO-55x298 NEEDLE ROLLER, 5X29.8
118-891-201
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F . %) B81% / Feed mechanism / Transportvorrichtung / Mécanisme de |’entrainement
/ Mecanismo de la alimentacion

11
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F. 1x') B{R / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement

/ Mecanismo de la alimentacion

REF.NO. CODE Q'TY Er XA NAME OF PARTS R

1 555560186 1A2VFIA €Y HL 10U FEED ADJUSTING DIAL, U

2 538284001 HEAEFELE PES FEED ADJUSTING SCREW

3 555510812 1|2 2 228.76X19 SCREW, SM4.76X19

4 142746002 EEDEEE & & SUPPORT PLATE

5 555518420 1lou>%10 ORING, 10

6 145502001 1ABVIFFAEL POSITIONING PIN

7 100328001 TNAEVAFFAEL IR SPRING

<-705H > <For” -705">

8 555560187 UERFUEEEVEEE SN FEED ADJUSTING DIAL, D

9 538284001 1A 2 VFaveyary FEED ADJUSTING SCREW
10 $55510812 12 % %2476X19 SCREW, SM4.76X19

1" 142746002 EEVEEE &5 SUPPORT PLATE

12 555518420 1fou>%510 ORING, 10

13 145502001 1| AEVIFX2AEL POSITIONING PIN

14 100328001 1NAEVAFFAEL IR SPRING

15 555560192 P PE B F CYLINDER ASSY

15-1 556019201 N PAPEE CYLINDER

15-2 $56019202 1|v&5 JOINT

15-3 $56012303 1Hyr1Ley-— SILENSOR

16 555560198 1E=~nints 7770 TUBE, 770
_____________________ Y PR N
17 555560191 1PCoVd— YUY 14 PC-CYLINDER SETTING PLATE

<-7058 > <For"” -705">

18 555531021 2|7+ K b6xX16 BOLT, SOCKET M6X16

19 §55528578 2|2 H¥H %26 WASHER, SPRING 2-6

20 555528058 1|7+ r6x12 BOLT, SOCKET M6X12

21 $55530804 1132+ be NUT, 3 M6

22 555518065 417 F £ h5X14 BOLT, SOCKET M5X14

23 555590625 4(/XxYH 225 WASHER, SPRING 2-5

24 555560340 LAV AL PE B BACK CYLINDER

25 555560346 2()H-hyavL—i GUIDE RAIL

26 §55527177 4|7+ K k5X16 BOLT, SOCKET M5X16

27 555590625 QS Y H 225 WASHER, SPRING 2-5

28 555560350 PR BT o - CYLINDER GUIDE PIN, B

29 $55560230 1H7orr1E KR SPRING

30 555560213 117+ E310X10 BOLT, SOCKET (FT) M10X10
31 555560341 1MA1 -0 OIL SEAL

32 555560212 110 =-0 OIL SEAL

33 555560344 2|99 4-hnv 5w SLIDE BLOCK

34 555560347 1[=—Kia-57x224 NEEDLE ROLLER, 7X22.4

35 555560188 1A oUFaAYLyyF FEED ADJUSTING ARM

36 555560189 1A )FAgEyyFEL PIN

37 $55527172 1|7+ 2% 26X8 BOLT, SOCKET (CP) M6X8
38 555560190 1FaveynFrix SPRING

39 555560194 NERFAES R VL ¥k FEED ADJUSTING LEVER
40 555560195 1=~ Kkao-56x2s NEEDLE ROLLER, 6X25

41 $55560115 1[FavEysd1ULIBEY LINKPIN, B

42 555518028 2|7+ #35X5 BOLT, SOCKET (CP) M5X5
43 $55537008 1|e 5 asx2s SCREW, M5X25

44 555560196 1MFo)FaAYEYLLHFY FEED ADJUSTING CONNECTION
45 $55560348 1BV d—-40= CONNECTING BLOCK, B-CYLINDER
46 555560351 1]# 0 F6x20 BOLT, M6X20

47 555560349 N :PARE EE ¥ d-> 7 PIN SCREW

48 555560342 LAV AU PE VAT SPRING
118-891-202
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G . # I 4% / Presser foot lifter mecanism / Stoffhalterhervorrichtung
/ Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

< -0058 / For " -005" >

32
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M

118-891-204
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G. 1R I L7 Bi{R / Presser foot lifter mechanism / Stoffhalterhebervorrichtung
/ Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

REF.NO. CODE Q'TY B A NAME OF PARTS RVY

1 555560120 1|UDF A&V T2 A ZIF UD-ADJUSTING SHAFT BUSH, F
2 555560081 1|22 F BUSHING, F

3 $55560126 1|lcog 1y DIAL, CD

4 555560127 1|coF1vIh L DIAL CAM, CD

5 $55560128 1|cod 1y DIALPIN, CD

6 $55551917 1|co/<xa SPRING, A

7 $55551392 1| b A7 %32437X6.3 SET SCREW, (CP) SM4.37X6.3

8 $55560107 1upFUHTH19H L SUPPORT PIN

9 555560116 1|7+ %K 3s5x8 BOLT, SOCKET (CP) M5X8

10 $55560103 1{ubFamev 41 ADJUSTING BRACKET, UD

1" $55527170 2|7+ YK I5X6 BOLT, SOCKET (CP) M5X6

12 555560109 1|lupFawevd1Hh5— ADJUSTING BRACKET COLLAR, UD
13 555530066 1|7+ F k5x12 BOLT, SOCKET M5X12

14 555590625 182y H 225 WASHER, SPRING 2-5

15 555528563 1|7+ %I b5x8 BOLT, SOCKET M5X8

16 555590625 1|/ <x ¥ H %25 WASHER, SPRING 2-5

17 $55560114 2|FamEvd1) o8 LINK, B

18 $55560115 2|Famevd 1Y) IBES LINKPIN, B

19 $55527170 2|7+ % 25%6 BOLT, SOCKET (CP) M5X6

20 555560106 2{UDF 3LV H5— ADJUSTING SHAFT COLLAR, UD
21 $55518028 2|7+ 7K 35X5 BOLT, SOCKET (CP) M5X5

22 555560129 Tlcovesrysanvy 3 CONNECTING LEVER ASSY, CD
22-1 556012901 1lcoL ey anv CONNECTING LEVER, CD

22-2 §56012902 1lcoLeyrusdiwEes PIN, CD

23 §55528076 1|7 +%) b6x18 BOLT, SOCKET, M6X8

24 555560122 1H{upFawey sy ADJUSTING SHAFT, UD

25 555560117 1MAMYN—12971% SUPPORT PLATE, STOPPER

26 $55527174 2|7 FFI bax10 BOLT, SOCKET M4X10

27 $55531208 282 HH %2-4 WASHER, SPRING 2-4

28 $55517059 NPT LY & 3 SUPPORT SCREW

29 555560125 1|cp/<xB SPRING, B

30 $55560130 1i<zxny SPRING HOOK

31 §55528070 1132+ b8 NUT, 3 M8

<-0054 > <For " -005" >

32 §55518349 2|7 FFI F3X6 BOLT, SOCKET M3X6
118-891-204
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H . 2 #zR{% / Quick reverse mechanism / Umkehr / Mécanisme de marche arriére rapide
/ Mecanismo de la inversion rapida

118-891-205
J.XH R (-705) / Alternating presser foot lifter mechanism (-705)

/ Anhevevorrichtung des abhebenden Stoffdriickerfuf3es (-705)
/ Mécanisme de levage de levage du pied pied presseur alternatif (-705)
/ Mecanismo del levantador del prensatelas alternativo (-705)
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Q]

H. ##xR81R / Quick reverse mechanism / Umkehr / Mécanisme de marche arriére rapide
/ Mecanismo de lainversién répida

REF.NO. CODE QTY ExAAq NAME OF PARTS R
1 555560203 1HBToR1LIS=F REVERSE STITCHING LEVER SHAFT
2 $55517095 11 b A 7JE8 RETAINING RING, E8
3 025100132 1[eS¥HxSam10 WASHER, PLAINS 10
4 147504201 1|\hey WASHER
5 555560204 3|7+ #1 baxe BOLT, SOCKET M4X6
6 507375001 1MhrxoRILIK—FHT X SPRING
7 507374109 1MAT 1L REVERSE STITCHING LEVER
<-0054 > <For " -005" >
8 507384001 1HBToRILIS—a4 REVERSE STITCHING LEVER PLATE
9 100511003 1|2 4x%446 SCREW, SM4.76
118-891-205
). XE LARBERIR (-705)/ Alternating presser foot lifter mechanism (-705)
/ Anhevevorrichtung des abhebenden StoffdrickerfuBes (-705)
/ Mécanisme de levage du pied presseur alternatif (-705)
/ Mecanismo del levantador del prensatelas alternativo (-705)
REF.NO. CODE QTY e A NAME OF PARTS R
1 555538136 1|7+ %34axa BOLT, SOCKET (CP) M4X4
2 §55560124 1|POTA~2 -4 3 POTENTIOMETER ASSY
3 $55560132 1|POTA =2 — YV 14 SETTING PLATE, POT-METER
4 555560204 1|7+ F +axe BOLT, SOCKET M4X6
5 $55531207 1es¥HxFans WASHER, PLAIN M 4
6 555560123 U PP BV CYLINDER ASSY
6-1 556012301 1oy d- CYLINDER
6-2 $56012302 1vxs JOINT
6-3 556012303 1|r1Loy- SILENSOR
7 $56012304 2{ 7+ H N b 3X45 BOLT, SOCKET M3X45
8 555560121 1z7—F2—-71000 AIR TUBE, 1000
9 555560131 Nebv=ryon KNUCKLE
118-891-207
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K. k%) B8R / Upper feed mechanism / Obertransportvorrichtung
/ Mécanisme de |’entrainement supérieur / Mecanismo de la alimentracion superior

[> Br——F
-
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— 29
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K. EiX¢) B / Upper feed mechanism / Obertransportvorrichtung
/ Mécanisme de I'entrainement supérieur/ Mecanismo de la alimentracién superior

REF.NO. CODE Q'TY EL A NAME OF PARTS RMVY

1 555560081 1x21F BUSHING, F

2 $55560082 1|x%8 BUSHING, B

3 555560099 1{FhAH4TUDH 4L INNER PRESSER CAM, UD
4 §55527172 2|7+ K 36X8 BOLT, SOCKET (CP) M6X8

5 $55560101 1[>+s+4TupOy K INNER PRESSER ROD, UD

6 $55560100 ==k xpPyLy NEEDLE BEARING

7 $55560113 1HFavevdr1y>sa LINK, A

8 $55560102 1lubay kK> RODPIN, UD

9 $55560083 1|3avs40~ CONNECTING LEVER

10 $55534323 1|7+ #I b5x18 BOLT, SOCKET M5X18

1" $55560084 113avs40vEy PIN

12 555560106 2|UDFIA YT IHS— ADIJUSTING SHAFT COLLAR, UD
13 555518028 2|7+ ¥ 35%5 BOLT, SOCKET (CP) M5X5
14 $55560078 HEEPIEL PP SPONGE

15 555560080 1123av4 SHAFT

16 $55531092 1|7+ H b axi2 BOLT, SOCKET M4X12

17 104450109 1|dat>s RUBBER CAP, 8

18 555560057 1vesrvies CONNECTING PIN

19 $55560086 1|22 100 OILWICK, 100

20 555560065 MivvaLosyy CONNECTION

21 555560059 1e> b xy s STOPPER CLAW

22 $55560060 ER FAPT DR PRESSER CONNECTING PLATE
23 555560056 1My HRILLHY PRESSER BAR CONNECTION
24 $55560059 1Eer bty X STOPPER CLAW

25 555560064 17 FFI F3X5 BOLT, SOCKET M3X5

26 555560056 1FHTHEILL oY PRESSER BAR CONNECTION
27 555560059 2lES b A A STOPPER CLAW

28 555560064 1|7+HEn b3xs BOLT, SOCKET M3X5

29 $55560050 1|FntrHx£e INNER PRESSER BAR

30 555560057 3|ILeryES CONNECTING PIN

31 555560058 3225 OILWICK, 25

32 $55560063 1ILRANI 2RSS SHAFT, SLIDE BLOCK

33 555560062 11ZLExno4<= SLIDE BLOCK

34 $52814503 217t b b AT4 RETAINING RING, EXTERNAL 4
35 555560058 1zoras OILWICK, 25

36 555560061 1|ZL kA4 STEADY PLATE

37 555537136 2|3 as5x10 SCREW, M5X10

38 555560094 1|Ez=istF75 OILTUBE, 75

39 $12718000 3|3 ANLTINE CHEMICAL FELT

40 555560079 =R RUBBERCAP

41 $55560086 1|2 >120 OILWICK, 120

42 555560085 11222100 OILWICK, 100
118-891-206
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L. 3% $hP8{% / Feed shaft mechanism / Transport Welle / Mécanisme de |"arbre entrainement
/ Mecanismo de la eje alimentacion

118-891-211
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L. XV #B81% / Feed shaft mechanism / Transport Welle / Mécanisme de I'arbre entrainement
/ Mecanismo de la eje alimentacion

REF.NO. CODE Q'TY B A NAME OF PARTS RV
1 $55560081 1|25 1F BUSHING, F
2 555560081 12 2F BUSHING, F
3 $55560322 1HA2VT o480 FEED SHAFT BUSHING
4 555560320 1lupy o 2208 UD-SHAFT BUSHING, B
5 $55560321 NERAPTEE JN: FEED SHAFT BUSHING, B
6 $55560324 11— n OIL SEAL
7 555560324 ER P OIL SEAL
8 555560331 1Hr1—n OILSEAL
9 555560313 N E A2 FEED SHAFT
10 $12718000 MNr3ianzzit CHEMICAL FELT
1" 116920001 NEFAPY IS FIVPY ] THRUST RING
12 555560316 EA FEED ARM
13 $55535034 2|7+ HE I b 6X20 BOLT, SOCKET M6X20
14 555560310 A2V EH19 3 FEED BRACKET ASSY
15 $55531094 2|+ ATES RETAINING RING, E5
16 555560308 217 ) FFAPYH X WASHER, PLAIN
17 555518028 1|7+ VK 25x%5 BOLT, SOCKET (CP) M5X5
18 $55560311 MNA2UFEY PIN
19 555531094 1| k2 7E5 RETAINING RING, ES
20 555560308 217 ) K 1PYH % WASHER, PLAIN
21 $55560373 1|E==wiv1 7200 TUBE, 200
22 $55560312 1222300 OIL WICK, 300
23 SSSSF0148 1[Z7xs b3x18 FELT, 3X18
24 $55515087 1fE==wntTAH4TA TUBE SUUPPORT, A
25 $55560204 1|7+ £ b axe BOLT, SOCKET M4X6
26 §55560317 1|7 Vupsn~s 3 FEED CONNECTING ARM ASSY, UD
26-1 $56031701 1|#2VuDEN= FEED CONNECTING ARM, UD
26-2 $56031002 1MA7VEFT1ES PIN
27 $55531094 2| b XTJES RETAINING RING, E5
28 555560308 2137 ) KA 1PHFH X WASHER, PLAIN
29 555528068 1|7+ £ b5x20 BOLT, SOCKET M5X20
30 $55560058 2|av25 OILWICK, 25
31 555560079 1|dat> RUBBER CAP
32 555560318 2|7 JupY) >y FEED LINK, UD
33 555560343 1 AV S BV ) BACK CYLINDER CONNECTION
34 555560339 Hozxro)LeyrynvEss LOWER FEED CONNECTING ROD ASSY
35 555560337 VRN FA LOWER FEED CAM
36 $55527172 2|7+ 7K 26x8 BOLT, SOCKET (CP) M6X8
37 555560315 AU Z o5 FEED SHAFT ARM
38 555528058 1|7+ %I k6xX12 BOLT, SOCKET M6X12
39 555560338 1HoaxoVLorveES PIN
40 $55531094 4| b £ 7E5 RETAINING RING, E5
41 555560308 A(A 2V FL1PYH X WASHER, PLAIN
42 555560314 1|k 2x7E12 RETAINING RING, E12
43 555560106 1HupFamweyooshs5— ADJUSTING SHAFT COLLAR, UD
44 $55518028 1|7+ UK 355 BOLT, SOCKET (CP) M5X5
45 555560319 1|lubs 7 SHAFT, UD
46 512718000 1Mrzanvzzatb CHEMICAL FELT
a7 555560106 2|lUDFI v LY TSI NS - ADJUSTING SHAFT COLLAR, UD
48 555518028 2|7+ 9K 25%5 BOLT, SOCKET (CP) M5X5
49 104450109 1|d6t>8 RUBBER CAP, 8
50 555560335 142 VuDh 4 FEED CAM, UD
51 555535999 2|7+ K I6X6 BOLT, SOCKET (CP) M6X6
52 555560336 1|+7vupOv K FEED ROD, UD
53 555560315 HEFA PP FEED SHAFT ARM
54 $55528058 1|7+ £ bex12 BOLT, SOCKET M6X12
55 555560338 21800 yYES PIN
56 $55531094 2|k XT7E5 RETAINING RING, E5
57 555560308 2|17V KA 1PYH X WASHER, PLAIN
118-891-211
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M.

4 — JB8{% / Gauge parts / Lehren / Piéces du jauge / Piezas de calibradores

*7a i
/ OPTION PARTS _

E-N
5
\I
@ ;&
—

3.9 * 7 a i
/ OPTION PARTS _

F7 a3 Eb&
/ OPTION PARTS

118-891-231

N. 41w 73y 7R8{% (-705) / Quick reverse mechanism (-705) / Umkehr (-705)

/ Mécanisme de marche arriére rapide (-705) / Mecanismo de la inversion rapida (-705)

21
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M. 7 — 2Bk / Gauge parts/Lehren / Pieces du jauge / Piezas de calibradores

REF.NO. CODE |qTy B Aq NAME OF PARTS R

1-1 555560049 1rrtyx INNER PRESSER FOOT

2 555560048 1|75 raxs BOLT, SOCKET, M4X5

3-1 555560051 PR L FTE OUTER PRESSER FOOT ASSY

4 555527174 1|7+ #n raxi0 BOLT, SOCKET M4X10

5 555560234 HIVET: NEEDLE PLATE

6 $55560235 | 2|%35 % axs SCREW, FLAT M4X8

7 555560236 1|no 1 2R SLIDE PLATE, R

8 555560237 UECEED SLIDE PLATE, L

9-1 555560309 UEXDN FEED DOG

10 062401012 | 2| ~amax10 SCREW, PAN M4X10

PR “ OPTION PARTS ”

1-2 555560400 1|rrt4za INNER PRESSER FOOT, A

3-2 $55560410 1yrt9zyza OUTER PRESSER FOOT ASSY, A
1-3 555560401 HEEERFT INNER PRESSER FOOT, B

3-3 555560411 PR S LAY OUTER PRESSER FOOT ASSY, B
9-2 555560420 UEZ DN FEED DOG, A

118-891-231

N. 79 v 7/\y 7Rk (-705)/Quick reverse mechanism (-705) / Umkehr (-705)

/ Mécanisme de marche arriére rapide (-705) / Mecanismo de la inversién rdpida (-705)
REF.NO. CODE |qTy EL Ao NAME OF PARTS RV

1 555560207 UPUPZ Y DE R CYLINDER CONNECTION ASSY
2 100511003 | 1|>x %476 SCREW, SM4.76

3 149094001 YL/ RLIt=S% SOLENOID LEVER STUD

4 501304001 1|2 %x 2 v635x18 SCREW, SM6.35X 18

5 149095001 HEEE WASHER, PLAIN 6

6 555560205 Hoveag—sz CYLINDER ASSY

6-1 556020501 1PDPr = CYLINDER

6-2 $S6019202 | 1|v x> JOINT

6-3 $56012303 1Ho1Loy— SILENSOR

7 555560202 1|zT7-%2-7700 AIR TUBE, 700

8 555560206 PPV PL LT CYLINDER SETTING PLATE

9 $55535034 [ 2|7+ kex20 BOLT, SOCKET M6X20

10 $55528578 | 2|/xx#Hz26 WASHER, SPRING 2-6

11 555560209 178v>ryo0 KNUCKLE

12 555530804 13v2+v e NUT, 3 M6

13 SSSS18065 | 3|7+ 4. k5x14 BOLT, SOCKET M5X14

14 §55590625 | 3|/xx# A %25 WASHER, SPRING 2-5

15 555530715 UPEZA= COUPLING PIN

16 $55554839 | 2|+ x7es RETAINING RING, E4
118-891-237
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P. A~z 1 3 JB{% / Rotary hook shaft timing mechanism / Greifewellensynchronisation
/ Mécanisme de la minuterie |'arbre du crochrt rotatif
/ Mecanismo de sincronizacion del ejedel garfio giratorio

5

47 41 45

118-891-302
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P.h<#z 1 32 JBIR/Rotary hook shaft timing mechanism / Greifewellensynchronisation
/ Mécanisme de la minuterie de I'arbre du crochet rotatif
/ Mecanismo de sincronizacidn del eje del garfio giratorio

REF.NO. CODE Q'TY Eoxd NAME OF PARTS RMI

1 $55560242 1[h2EH AR HORIZONTAL HOOK BASE, R
2 5$55560295 M2 KR ARS 22500 BUSHING, U

3 §55560357 11817 PIPE

4 $07333001 1Aty F81Ts OIL FEEDING PIPE, S

5 §55560267 HEYAIPY BEARING

6 5§55560243 EEP OILSEAL

7 §55560259 1| b xTC26 RETAINING RING, C26

8 5$55560262 2IxFY Ly BEARING

9 §55560263 1|\x7VL 5 BEARING

10 §55560277 1A=+~ Fd1E> PIN

1 555560272 1lE=—=nixqe 735 TUBE, 35

12 §55560285 112360 OIL WICK, 60

13 555560253 1\ hvos HORIZONTAL HOOK SHAFT
14 $55560290 1{orPrT 7 ¥4 —5 GEAR, S OP-SHAFT

15 555518028 2|7F 9K 3I5X5 BOLT, SOCKET (CP) M5X5
16 $55560256 WL ESXE & £33 GEAR, S

17 $55518028 2|7+ 7K 3I5x5 BOLT, SOCKET (CP) M5X5
18 555560262 YA PY BEARING

19 5§55560258 HWh=ToT7TS9s OIL PAN, H-HOOK SHAFT
20 §55537509 2|e S5 asxe SCREW, M5X6

21 $55560269 HoaTdoXxv—-43 LOWER SHAFT GEAR ASSY
22 $55560270 Hoarsoavs4— WASHER

23 §55560267 LY PY BEARING

24 5$55560264 12T IBRENY — LOWER SHAFT HOLDER, BR
25 5§55560266 1jous¥ O RING

26 555560243 1HA1Lo=n OILSEAL

27 §55537229 3|7+ # zaxs BOLT, SOCKET (CN) M4X5
28 §55537210 345 xTaxe SCREW, FLAT M4X6

29 §55560271 HEES Y EE X COLLAR, H-HOOK

30 §$55535034 1|7+ H 1 krex20 BOLT, SOCKET M6X20

31 555560281 HWA-—TFF+—-2 OPENER SHAFT

32 $55560282 {380 OIL WICK, 80

33 142274009 1|datrs2 RUBBER CAP, 4.2

34 §55560288 1lopFaeyro+1L—n ADJUSTING GUIDE RAIL, OP
35 $55560278 1NA=-7+—Fan+tyr: ADIJUSTING PIN, OPENER
36 555560291 1joP¥v—FHd143 GEAR BASE ASSY, OP

37 5$55518420 1lou%10 ORING, 10

38 §55527170 2|7+ 7K 35x%6 BOLT, SOCKET (CP) MSX6
39 555560280 2|7+ K 33x6 BOLT, SOCKET M3X6

40 555560260 1|22 sy LUBRICATION SHAFT

41 $55560246 U Ed S E@T DY OIL TANK, H-HOOL BASE
42 555560357 17814 F PIPE

43 555518349 1|7+ HEI b3X6 BOLT, SOCKET M3X6

44 555560261 ¥xzhasosxan LUBRICATION SHAFT BUSHING
45 5$55560247 1A10o—n OIL SEAL

46 §55560244 L PRl IAVE 3 SHEET PACKING

47 §55527174 9|7+ K kax10 BOLT, SOCKET M4X 10

48 555560279 MNA=—TF—bUYHHr OPENER SETTING BRACKET
49 555560286 1A =—T+—r3F OPENER ARM

50 §55560287 1A=+ =-FE> PIN

51 5§55560276 1|8CH—F+— OPENER, BC

52 555554839 1|b2xTE4 RETAINING RING, E4

53 555537269 2{E52a3x6 SCREW, M3X6

54 $56024101 1HTZANX=4—(03) .... t=0.3 |SPACER,0.3 ..................i t=0.3
54 $56024102 1 HYZANX=4—(04) .... t=0.4|SPACER,0.4 .................0\0 . t=0.4
54 $56024103 1|7 YAX=4—(05) .... t=0.5SPACER,0.5 ..............000 t=0.5
55 555560239 1(h~ HORIZONTAL HOOK

56 555560240 1{FE> BOBBIN

57 §$55538124 2|7 FHFI b6X25 BOLT, SOCKET, M6X25

58 $55560252 HEEAY RV Py I ECCENTRIC COLLAR

59 $55560245 HEESEER & F3 WASHER

60 5$55560273 12225 OIL WICK, 25
118-891-302
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Q. 4254 - TR / Vertical shaft and lower shaft mechanism

| ArmwellenUndGreifermechanismus
/ Mécanisme de |'axe de bras et de |'axe du crochet rotarif

/ Mecanismo del eje del cangrejo y eje de la transmision superior

118-891-303
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Q. Z 7 - TR / Vertical shaft and lower shaft mechanism
/ ArmwellenUndGreifermechanismus
/ Mécanisme de I'axe de bras et de I'axe du crochet rotarif
/Mecanismo del eje del cangrejo y eje de la transmisién superior

REF.NO. CODE Q'TY Exd NAME OF PARTS RV

1 555560328 1Moo 222 0F LOWER SHAFT BUSING, F

2 507333001 HNAAINTFINt TS OIL FEEDING PIPE, S

3 555560326 HEES S OIL SEAL

4 555560368 12T 2408 LOWER SHAFT BUSHING, B
5 $55560327 1r1rs—n OIL SEAL

6 §55560268 1Moavs LOWER SHAFT

7 $55560329 1Noao99%5703 LOWER SHAFT COUPLING ASSY
7-1 $56032903 Hay-7 SLEEVE

8 §55560332 2|7F +HUeX10Hw & BOLT, SOCKET M6X10S

9 555537027 2|7 F 7K I6x8% U A BOLT, SOCKET M6X8 S

10 555560325 112248 LOWER SHAFT, B

1 144875001 175294 - PLUNGER

12 538268001 1175 T -k PLUNGER SPRING

13 $38442001 Moz SCREW, SM6.35X5

14 555560369 L P2 2V AT B BELT PULLEY ASSY, LOWER
15 $55510615 1avyyrr-ixx LOCK LEVER SPRING

16 §55510616 1Hovori- LOCK LEVER

17 $55510617 17z RACHET

18 $55510618 1Ly y CONNECTING LINK

19 555510620 1|7uEY PIN, COTTER

20 $55510613 Havorii=-v4 LOCK LEVER SHAFT

21 555510614 1HavsLK—nzxsy SHAFT, SPRING

23 558527170 2|7+ & 3s5X6 BOLT, SOCKET (CP) M5X6
24 555510619 1{SFITY brii2 SPRING

25 §55560370 IVELY AP 3] BELT SHAFT, LOWER

26 $55537026 7+ bHYUexs BOLT, SOCKET (CN) M5X8
27 $55537185 173594 36x6 BOLT, SOCKET (CP) M6X6
118-891-303
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R . #55hi98 B84% / Lubrication / Schmierung / Lubrification / Lubricacion

27

118-891-350




R . #a R IR / Lubrication / Schmierung / Lubrification / Lubricacién

REF.NO. CODE Q'TY Er X NAME OF PARTS RV

1 555560160 2{13>450 OIL WICK, 450

6 555560068 1NFa-FH1EF TUBE GUIDE

7 555560064 1|7+ # k3xs BOLT, SOCKET M3X5
8 555560066 1ro LEATHER

9 555560064 1|7+ % k3%5 BOLT, SOCKET M3X5
10 555530025 1leS¥HxH135 WASHER, PLAIN L 3.5
1" $55560089 1N¥awanss OIL PIPE

12 142274009 2|d4u+va2 RUBBER CAP, 4.2

13 555560088 I =% %4 OIL WICK SUPPORT
14 555528563 1|7+ %N +5xs BOLT, SOCKET M5X8
17 555560030 2127y G a PIN, SPRING 4

18 $55560031 VNY RS RR S SPONGE

19 555560029 1|5 %Taxs SCREW, FLAT M4X8
20 555560033 VNURI KL TINp FELT

21 $55560006 1|P—4L7z0rB FELT,B

22 $55560005 17P=L7INLA FELT, A

23 555560040 2|23>250 OIL WICK, 250

24 $55560093 1|E==wiv1 7250 OIL TUBE, 250

25 555560090 112v 520 OILWICK, 520

26 555560035 1E=—nin17520 OIL TUBE, 520

27 555560036 11222620 OIL WICK, 620

28 §55560092 1l€==niv1 7560 OIL TUBE, 560

29 555560087 WFPISHbong7 PIPE

30 514189100 1MN&-3+0 TERMINAL

31 555560366 1lE==nin+1 7190 OIL TUBE, 230

32 142274009 1|data2 RUBBER CAP, 4.2

33 555560118 1E==ni1v1 71400 OIL TUBE, 140

34 555560119 122220 OIL WICK, 220

35 SSSSE0148 17T F3x25 FELT, 3X25

36 SSSA30022 Wr—-no9s527 CABLE CLAMP

37 555530078 1eSH¥HRFay, WASHER, PLAIN M 4
38 555560105 1JuDF I YHr7T0 b FELT, UD ADJUST. BARCKET
39 555560104 IRV AN L% FELT SUPPORT

40 555537136 2|5 asx10 SCREW, M5X10

41 555590625 18 x4 5225 WASHER, SPRING 2-5
42 555516287 1eSY¥HxFays WASHER, PLAIN M 5
43 555560091 1E==sv1 7380 OIL TUBE, 380

44 555560367 2lvyfigyars b Y-JOINT

45 §55560377 1E==wins7Fa0 OILTUBE, 40

46 555560249 1E==ning 7370 OIL TUBE, 370

47 §55560248 1E==nings 7170 OIL TUBE, 170

48 555560372 U PEPIEY VS SPONGE, LOWER SHAFT
49 555554223 1[ARSH4T SPONGE SUPPORT
50 $55553052 1|2 % %$357X4.5 SCREW, SM3.57X4.5
51 538735001 IEEPT s OIL FEEDING PIPE

52 555560356 WIS 114 PLATE, FILTER BRACKET
53 555560357 W PIPE

54 $38247000 1NyFa>y SUB-TANK

55 555560362 2|4t RUBBER CAP

56 544995000 17Tk FELT

57 555560361 U PASZEE EFIUE 3 PACKING

58 $55558040 2|2 2223578 SCREW, SM3.57X8
59 555556603 2|2 * % ¥357X19 SCREW, SM3.57X19
60 555560365 1|E=—JwsnrFa50 OIL TUBE, 450

61 507876101 NWFa1-F R FYIc- TUBE CLIP

62 555530625 1Wovyvacvose s CUSHION CLAMP

63 555558040 1|2 2233578 SCREW, SM3.57X8
64 555530025 HNeSHHRHL 135 WASHER, PLAIN L 3.5
65 555560374 VLAV FIA FASTENING BAND

66 555560357 1Wive 7 PIPE
118-891-350 ‘
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S . % %MB9{% / Bobbin winder mechanism / Spuler / Mécanisme du bobineur
/ Mecanismo del devanador de la canilla

118-891-402
T . kA8 X B8{% / Tension release mechanism / Spannugsverminderungsvorrichtung
/ Mécanisme de la lache de tension / Mecanismo relajador de tension

118-891-404
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S. F#MR /Bobbin winder mechanism/Spuler / Mécanisme du bobineur
/ Mecanismo del devanadorde la canilla

REF.NO. CODE  [qTy £ A1 NAME OF PARTS R

1 $25420051 | 1|£E>+4 IR BOBBIN PRESSER, R

2 S25413101 | 1[HE AHTI U453 BOBBIN PRESSER SHAFT ASSY
3 062400816 | 1|+~24xs SCREW, PAN M4X8

4 026040236 | 1|eS54#Hx34%4a WASHER, PLAIN 4

5 525790001 | 1[frv%Tomyss B-WINDER SHAFT BRACKET ASSY
6 $55560222 | 1|1 rvxmry BOBBIN WINDER SHAFT

7 048060342 | 1|+ x7E6 RETAINING RING, E6

8 $23651001 [ 1[7+ESexesv » SET SCREW, SOCKET (FT) M6X6
9 $25417001 | 1[4 b7 #s5% SPRING

10 $25418101 | 1[4 Fv%E K s8x SPRING

11 $25409001 | 1|1 rv%vs BOBBIN WINDER SHAFT

12 $25410050 | 1|1 rv%on~ BOBBIN WINDER WHEEL

13 $25789000 | 1|d4729 RUBBER RING, 29

14 012400636 | 2|7+t >axe SET SCREW, SOCKET (FT) M4X6
15 $10174000 [ 1[*ayzasr4 DUST GUARD PLATE

16 $55560216 | 1|7+ # . F5x35 BOLT, SOCKET M5X35

17 025080132 | 1|e>#%%>39s WASHER, PLAIN S 8

18 $SS5S4135 |  1{1>2% v s NUT, 1 M5

19 $25478001 | 1{x=z KNIFE

20 062680616 | 1| ~214.37-40x6 SCREW, PAN SM4.37-40X8

21 $55535994 | 1|27y e PIN, SPRING

22 $38736001 | 1[frv%srxravsss BOBBIN WINDER TENSION ASSY
23 $55528147 | 1|7+ 2 # 34axe BOLT, SOCKET (CN) M4X6
118-891-402
T. X% A B3{% / Tension release mechanism/Spannungsverminderungsvorrichtung

/ Mécanisme de la lache de tension / Mecanismo relajador de tension
REF.NO. CODE o7y ErAq NAME OF PARTS R

1 $SSS60150 | 1|4 rh vy 3 THREAD FLOAT LEVER ASSY

1-1 $56015001 [ 1|1 rons s~ THREAD FLOAT LEVER

1-2 $55560195 | 1]|=— rFo—56x25 NEEDLE ROLLER, 6X25

3 $55531021 1|7+ % r6x16 BOLT, SOCKET M6X16

4 $55560149 | 1|LsS— pywsraq LEVER SETTING PLATE

5 $55538042 | 2|¥35xvax12 SCREW, FLAT M4X12

6 $55560147 | 1|1 ke hoLss— THREAD FLOAT LEVER

7 $5S560144 | 1|1 kwHom 5 THREAD FLOAT PLATE

8 120263002 | 1|4 %9437 SHOULDER SCREW, SM4.37

<-7058 > <For " -705" >

9 $55560145 | 1|vL/ 1k SOLENOID

10 $55554835 | 1|k x7E3 RETAINING RING, E3

11 $55560146 | 1(vL/1KryYYHr 14 SOLENOID SETTING PLATE

12 $55537254 | 2| x x vaxs SCREW, M4X8

13 §55531207 | 2|eS#AHxFava WASHER, PLAIN M 4

14 $55560151 1e=-nF2-712 TUBE, 120

15 $55530020 | 2|rvFvozry—-7 ADHESION SLEEVE

16 $55530021 | 2|{¢vzIrFa-7 INSURATION TUBE
118-891-404
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U . %)Y B8{% (-705) / Thread trimmer mechanism (-705) / Fadenabschneideidevorrichtung (-705)
/ Mécanisme de coupe-fil (-705) / Mecanismo de la cortadura de hiros (-705)

| T,

1

9

118-891-403
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U. KV B81% (-705) / Thread trimmer mechanism (-705) / Fadenabschneidevorrichtung (-705)
/ Mécanisme de coupe-fil (-705) / Mecanismo de la cortadura de hiros (-705)

REF.NO. CODE [qTy ErAd NAME OF PARTS RMY

1 $55560303 1assxamsrsag FIXED KNIFE SUPPORT BRACKET
2 $55560302 1as1x2 FIXED KNIFE

3 $5555803 1 2|2 %2 9357x3 SCREW, SM3.57X8

4 $55560304 11 rRogx SPRING, THREAD HOLDING

5 $55558031 2(vx2357x8 SCREW, SM3.57X8

6 555527178 | 2|7 ¥ #x psx2s BOLT, SOCKET M5X25

7 555516287 | 2|es¥HxFams WASHER, PLAIN M 5

8 $55560294 1o ks DRIVING KNIFE SHAFT

9 $55560292 17 kY22 DRIVING KNIFE

10 555518349 | 2|7+ # r3xe BOLT, SOCKET M3X6

11 $55531111 2[esHHr5ams WASHER, PLAIN M 3

12 $21775001 2[t Y rH5-43 SET SCREW COLLAR ASSY

13 $55560299 1|7k xam5as 3 DRIVING KNIFE ARM ASSY, A
14 $55527174 1|75 kaxi0 BOLT, SOCKET M4X10

15 $55560300 1|7k x2958% 3 DRIVING KNIFE ARM ASSY, B
16 $55531092 1|75 # kaxa2 BOLT, SOCKET M4X12

17 $55560293 1ok xzLL Y DRIVING KNIFE CONNECTION
18 555554835 | 2| K x 7E3 RETAINING RING, E3

19 $55560305 M1 rxuvLsqk THREAD TRIMMER SOLENOID
20 $55560306 Hvvs1rruyras SOLENOID SETTING PLATE

21 $55531092 | 2|7+ #u rax12 BOLT, SOCKET M4X12

22 $55531208 | 2[/<x¥# 224 WASHER, SPRING 2-4

23 555560151 1Hle==nFa-5120 TUBE, 120

24 $5552803 1 1|75 #1 rexia BOLT, SOCKET M6X 14

25 $55528578 172y #3226 WASHER, SPRING 2-6

28 $55560298 1Mo ks 22807 DRIVING KNIFE ARM

29 $55534008 1|7+ # kaxia BOLT, SOCKET M4X14

30 $52814502 1lo-5- ROLLER

31 $52814503 1|17Vt r b x7a RETAINING RING, EXTERNAL 4
32 $55560307 UEEE VLA THREAD TRIMMER CAM

33 555531092 | 3|73 paxi2 BOLT, SOCKET M4X12

34 $55535952 1YY & TERMINAL BLOCK, ARM

35 $55535971 1|y xxv25x12 SCREW, M2.5X12

36 $55530022 119527 CLAMP

37 $55558040 1]y x 2 93.57x8 SCREW, SM3.57X8

38 $55530025 1esyHzav3s WASHER, PLAIN L 3.5
118-891-403
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V. %iAFB31% / Thread tension / Faderspannung / Tension du fill / Tension del hilo

118-891-418
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V. %ifFB8% / Thread tension / Faderspannung / Tension du fil / Tensién del hilo

REF.NO. CODE Q'TY ErxAq NAME OF PARTS R

1 555560134 UERE G0 DY L) TENSION ADJUSTING STUD, 1ST
2 $55520224 2(4 rF3IAVYS TENSION DISC

3 $52022601 11 bFas o5z TENSION SPRING

4 555520225 1Favorvr NUT

5 $55560133 UERE S DAY T THREAD HOOK, 15T

6 555560136 HFasiras3 TENSION PLATE ASSY

7 555560391 21 rFaY Ky TENSION ADJUSTING STUD

8 556013502 1\Fa921810 7041 THREAD GUIDE

9 145446001 414 bFay Y5 TENSION DISC

10 159805001 2|11 b FAY IS AYI TENSION DISC PRESSER

1 507490001 2| FFaAY % TENSION SPRING

12 149566109 2[4 bFaAYYFY B TENSION NUT

13 555560138 11 bnsr THREAD HOOK

14 555537288 2| k52 04x%5 SCREW, TRUSS M4X5

15 555510694 LN RSN VAT 2 ok €2 TENSION SPRING GUIDE ASSY
16 118319001 1oAx238 SCREW, SM2.38

17 555510792 1A rFIy S Krs TENSION ADJUSTING STUD, S
18 $55510689 1|1 b rVUISR TENSION SPRING

19 555510697 N1 bFIAHFYh NUT

20 555560141 THrbzitq1s TENSION RELEASE PLATE

21 112712001 2|4 %9357 SHOULDER SCREW, SM3.57

22 555560148 2{t b ES SHOULDER PIN, TENSION RELEASE
23 555560143 bkt ES PUSHER PIN, TENSION RELEASE
24 $52022602 1/¢% SPRING

25 555560142 1{7oa+Y bms NUT, CAP M4

26 555554137 MMoarvra NUT, 1 M4

27 555510690 LA RSN UNAE S 8 SV STOPPER

28 062670512 1|7 ~2357-40%5 SCREW, PAN SM3.57-40X5

29 $55560137 WA rFAGIEIHS - COLLAR, TENSION STUD

30 555537229 1|7+ % 2axs BOLT, SOCKET (CN) M4X5

31 555534629 2({ 5 Z204x8 SCREW, TRUSS M4X8

32 555531568 11 +h4du THREAD GUIDE, U

33 $55534629 1| > 2Zx04x8 SCREW, TRUSS M4X8

34 555560139 111 b54D THREAD GUIDE, D

35 555560140 2|45 % Usxs SCREW, FLAT M5X8

36 5555528206 2(v 7V F X STOPPER, TENSIO NUT
118-891-418
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W. EH# X1 v FB{% (-705) / Knee switch mechanism (-705) / Knieschalter (-705)
/ Mécanisme de interrupteur de genou (-705) / Mecanismo del conmutador de rodilla (-705)

118-891-507
X.F#HX T v FREF (-705) / Manual switch mechanism (-705)

/ manuelle Schaltvorrichtung (-705)
/ Dispositif de commutateur manuel (-705) / Mecanismo de conmutacién manual (-705)

1-18

118-891-509
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W. EH R 1 v FB& (-705) / Knee switch mechanism (-705) / Knieschalter (-705)
/ Mécanisme de interru

pteur de genou (-705) / Mecanismo del conmutador de rodilla (-705)

REF.NO. CODE [qTY B Ad NAME OF PARTS RV

1 $SSC60390 | 1|eyzrvFss KNEE SWITCH ASSY

1-1 142026003 | 1|e¥x1vsrs7o4 KNEE SWITCH SHAFT

1-2 142027001 Hevyzx1vsrazsonsy KNEE SWITCH SHAFT BRACKET
1-3 100463001 1[no#nr794 BOLT, SM7.94

1-4 114967001 ey 7>z byn KNEE LIFTER PLATE STOPPER
1-5 110087001 1[#n k595 BOLT, SM5.95

1-6 507027001 Heyz1vrryvsras K-LIFTER SWITCH SETTING PLATE
1-7 062401006 | 4|+ ~2ax10 SCREW, PAN M4X10

1-8 025040233 | 4|eS>¥HxFa9a WASHER, PLAIN M 4

1-9 028040243 | 4|/<x¥ %224 WASHER, SPRING 2-4

1-10 021400164 | 4|3 r1>2a NUT, 1 M4

1-11 555560390 121vFa-rsz SWITCH & CORD ASSY

1-11-1 $56039001 UBPAYECELH FOOT SWITCH ASSY

1-11-2 220077001 1|75 h1c—#1a PLUG COVER, #14

1-11-3 143522000 | 1|{#f1O>a%94%— NYLON CONNECTOR

1-12 149799000 | 1|15y s BEAD BAND, S

2 034422503 [ 4|+45E7 %xY4.1x25 WOOD SCREW, FLAT M4.1X25
118-891-507
X. FE)Z A v F B8R (-705) / Manual switch mechanism (-705)

/ manuelle Schaltvorrichtung (-705)
/ Dispositif de commutateur manuel (-705) / Mecanismo de conmutacién manual (-705)
REF.NO. CODE |qQTY ErAq NAME OF PARTS RV

1 $5SC60177 | 1|z1vxssz SWITCH ASSY

1-1 $55560177 1219 FH15= SWITCH COVER

1-2 555560175 | 3|z1v¥ SWITCH, UB-15KKS1N

1-3 $55560176 | 2|z1v¥ SWITCH, UB-15KKS1M

1-4 555560184 [ S5|L>x LENS

1-5 556017001 HERZ DAL PUSH BUTTON MARK, QR

1-6 $S6017002 | 1|#v#a>v-4cD PUSH BUTTON MARK, CD

1-7 $S6017003 | 1|+v#s-v—s8C PUSH BUTTON MARK, BC

1-8 $S6017004 | 1[+o*zv—sns PUSH BUTTON MARK, HS

1-9 SS6017005 | 1|+ *a>v—4pC PUSH BUTTON, PC

1-10 $55560183 | 5|% x> PUSH BUTTON

1-11 555560181 1]7v—% 21050 HARNESS, 1050

1-12 UB5054000 | 1[a3%% 2xHp-8 CONNECTOR: XHP-8

1-13 U04230001 | 8|3> %% kSxH001TPOG CONTACT:SXHO001TPO6

1-14 $55C60185 | 1|{n—x2za7 3 HARNESS ASSY, A

1-15 $SSC60375 | 1|[n—2z287 3 HARNESS ASSY, B

1-16 $SSC60199 | 1{n—%2z2cv 3 HARNESS ASSY, A

1-17 $SSC60480 | 1[n—%2zD¥ 3 HARNESS ASSY, D

1-18 $03815001 1a3x278%vy 76 CONNECTOR CAP, 6

1-19 153969000 | 1|rfo>axsz12p NYLON CONNECTOR, 12P

1-20 $SSS60374 | 1|4y v ok FASTENING BAND

1-21 $SSS60178 | 1|21V Fnii—14 SWITCH COVER PLATE

1-22 $55537288 ( 2|k S5z J4xs SCREW, TRUSS M4X5

2 $SSS60204 | 2|7+ % haxe BOLT, SOCKET M4X6

3 $SSS30078 | 2|eS¥#HxFava WASHER, PLAIN M 4
118-891-509
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Y . ZZ[ERY{F (-705) / Air pressure mechanism (-705) / Luftdruck (-705)
/ Mécanisme de la pression dair (-705) / Mecanismo de la presion de aire (-705)

118-891-514
AA . BRI 77 F31I— 2% (-705) / Presser foot actuator mechanism (-705)

/ StoffdriickeruBstellvorrichtung (-705) / Mécanisme d activation du pied presseur (-705)
/ Mecanismo del actuador del prensatelas (-705)

118-891-517
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Y . Z[ERBIR (-705) / Air pressure mechanism (-705) / Luftdruck (-705)

/ Mécanisme de la pression d'air (-705) / Mecanismo de la presién de aire (-705)

REF.NO. CODE Q'TY EAq NAME OF PARTS RV
1 $55560392 U B ZAV PX T & 2 SOLENOID VALVE SET, 4
1-1 $55C60387 HWF T Fay z SOLENOID VALVE ASSY, 4
1-1-1 $55560387 1NIT7P2=kNKay 3 AIR MANIFOLD ASSY, 4
1-1-141 556038701 417 T SOLENOID VALVE
1-1-1-2 556038702 8| A% T2x20 SCREW, M2X20
1-1-1-3 556038703 415 x4 Y b GASKET
1-1-1-4 556038704 MNI7Pe=k—-IFKag AIR MANIFOLD, 4
1-1-1-5 553072003 6|75Y PLUG
1-1-1-6 $56038705 3[v¥Fa JOINT, A
1-1-1-7 $56038706 2|V ¥78 JOINT, B
1-1-2 555560396 I EESE-F-I CONNECTOR ASSY, 4
1-2 556038712 21T 79 75— AIR MAFLER
1-3 509228000 NWr1=v7n0 NIPPLE
1-4 509318101 H1>79L—4% INTEGRATER
1-5 556038713 1|=v7nB NIPPLE, B
1-6 556038714 1|FE—nixn7 BALL VALVE
1-7 556038715 1]=v7nrc NIPPLE, C
1-8 556038716 L AV R URE ] VALVE SETTING PLATE
1-9 556038717 4|2 A X ax3s SCREW, M4X38
1-10 555531208 418x Y H %24 WASHER, SPRING 2-4
1-11 $55531207 4leSH¥HrFada WASHER, PLAIN M 4
2 551073424 2|E7 % 7a5x20 WOOD SCREW, M4.5X20
118-891-514

AA BRI 77 F1I— 2% (-705)/ Presser foot actuator mechanism (-705)

/ StoffdriickerfuBstellvorrichtung (-705) / Mécanisme d'activation du pied presseur (-705)
/ Mecanismo del actuador del prensatelas (-705)

REF.NO. CODE [q7y £ A NAME OF PARTS R

1 55560172 | 1|oyss—43 CYLINDER ASSY

1-1 $56017201 | 1|3 u>a— CYLINDER

1-2 $56017202 | 2|v*> JOINT

2 $$6017203 |  2(7+ % I 5xa5 BOLT, SOCKET M5X45

3 55560174 | 1|ovos~Fo3y SCREW

4 $55528070 | 1|3z 2+ s NUT, 3 M8

5 $55560169 [ 2|z 7—%2~7870 AIR TUBE, 870

118-891-517
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Z . B EBI{% / Accessories / Zubehdr / Accessoires / Accesorios

39

118-891-910




Z. {HIRSEBAR / Accessories / Zubehér / Accessoires / Accesorios

REF.NO. CODE QTY Eoxq NAME OF PARTS R
1 $55551872 1MNasAa9L>F15 HEXGONAL WRENCH, 1.5
2 $55570176 1MashrsLe 52 HEXGONAL WRENCH, 2
3 $55511969 1lashsLr52s HEXGONALWRENCH, 2.5
4 $55511487 1Osn9L>%3 HEXGONAL WRENCH, 3
5 $55515571 1ashas7L25a HEXGONAL WRENCH, 4
6 $55551870 11avasLe¥s HEXGONAL WRENCH, 5
7 555558118 1ES1/8=L SCREW DRIVER, L
8 $55558120 1ES1/8=Mm SCREW DRIVER, M
9 555558121 1K 1/8=5 SCREW, DRIVER, S
10 $55558180 1FSAKS 18— SCREW DRIVER, +
1" 555511885 2ler v HINGE
12 143910009 AN ALY, e WA RUBBER CUSHION
13 $55537373 2|2-4-" 48 CORNER SUPPORT, B
14 148890109 2|r T %S0 HEAD CUSHION
15 $55556055 6|V % NAIL
16 §55510748 1xHzxLF DOUBLE WRENCH
17 154702101 1NA1082y OIL TANK
18 $55558125 1F7FSs4y OILER
19 122991001 1ovse>RU740 ACCESSORY BAG
20 $55535254 11 ra5FH193 COTTON STAND ASSY
<-0058 > <For " -005" >
21 534868101 1Hed¥rPFo3 KNEE LIFTER ASSY
22 $55C60386 I EROIAVE ] OIL PAN ASSY
22-1 555560386 HER @73V OILPAN
22-2 $37060001 1|7—2x%-% LABEL, GROUNDING
23 $55515082 1RV A1S5—481 POLY OILER
24 555515081 6|E7 Y WOOD SCREW
25 145646422 112> 1YDPX17 NEEDLE ASSY, DPX17 (#22)
26 $55560240 3|FEY BOBBIN
<-705H > <For"” -705" >
27 $55560302 1257122 FIXED KNIFE
28 $55530625 1ovvaroses CUSHION CLAMP
29 $55560374 24 YUK FASTENING BAND
30 100477000 1=o5 HEAD REST
<-705A > <For”-705">
31 $55560012 1a—-kHs- CORD COVER

118-891-910

ORENAMBEET I LIBIET,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements.

© Los detalles des accesorios incluidos pueden variar.
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Wa. i85 ~)L / Warning labels / Warnschilder / Etiquettes d’avertissement

/ Etiquetas de advertencia

B&5X)V / Waming labels G / Name of Parts Size(mm) Code
( AEm
VBATUHETS,
A Sarno BRIETES~I - R 52X84 | $38350-001
PR
HRCARE TS &,
A CAUTION
Lot .
. e — Label, operation Eng. 52X84 S$38349-001
Bwaading, changng bobbin
and noodio, dasrig elc.
— REIv—2 10X30 | $37058-001
Label, arrow
F=AX=7 @12 | S37060-001
Label, grounding
118-891-050




5% 35|/ INDEX / VERZEICHNIS
/INDEX /INDICE

CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
SSSA30022 R -36 28 555511031 |B -3 6 555528043 |B -17 6
SSSB34025 |E -37 10 $55511412 J1E -30-3 10 B -25 6
$55C60040 |C -3 8 555511426 JE - 11 10 E -15 10
$55C60177 (X -1 36 555511430 |E -39 10 $55528058 [F -20 12
$55C60185 [ X -1-14 36 555511487 |z -4 40 L -38 20
$SSC60199 [X -1-16 36 555511885 |z - 11 40 L -54 20
$55C60217 |D -24 8 $55511969 |z -3 40 555528068 L -29 20
555C60358 |A -42 2 555515081 jz -24 40 555528070 |G - 31 14
$55C60375 [X -1-15 36 555515082 |z -23 40 AA -4 38
$55C60379 [E -40 10 555515087 |L -24 20 555528076 |D -20 8
$55C60386 {Z -22 40 555515571 |2 -5 40 D -23 8
$55C60387 |Y -1-1 38 555516287 |A -56 4 G -23 14
$SSC60390 [W -1 36 R -42 28 555528138 |A -53 4
$55C60480 X -1-17 36 u -7 32 555528147 |s -23 30
SSSSE0148 |R -35 28 555517047 |D -26 8 555528208 |E - 41 10
SSSSF0148 |D -29 8 $55517059 |G -28 14 555528563 |G - 15 14

L -23 20 $55517095 |D -27 8 R -14 28
555551392 |G -7 14 H -2 16 555528578 |E -30-4 10
$55551870 |z -6 40 555518028 |F -42 12 F -19 12
555551872 [z -1 40 G -21 14 N -10 22
555551917 |G -6 14 K -13 18 U -25 32
555552820 |v -36 34 L -17 20 $55530020 |T -15 30
555553052 [R -50 28 L -44 20 555530021 |T -16 30
555554135 |S -18 30 L -48 20 555530022 U -36 32
555554137 |V -26 34 P -15 24 $55530025 |A -25 2
555554223 [R -49 28 P -17 24 R -10 28
555554835 [T -10 30 555518065 |F -22 12 R -64 28
u -18 32 N -13 22 U -38 32
555554839 [N -16 22 555518349 1G -32 14 555530046 |A -35 2
P -52 24 P -43 24 555530066 |A -9 2
$55SS6055 [z -15 40 u -10 32 B -6 6
555556603 |R -59 28 555518420 |F -5 12 G -13 14
555558031 U -3 32 F -12 12 555530075 |A -44 2
u -5 32 P -37 24 555530078 |R -37 28
555558040 |A -24 2 555518607 {B -4 6 X -3 36
A -4 2 555519060 JE -22 10 555530203 |E -30-2 10
R -58 28 $55520161 JA -21 2 555530625 |R -62 28
R -63 28 $55520218 |A -20 2 Z -28 40
u -37 32 555520224 |v -2 34 555530715 |N -15 22
555558047 |E -36 10 $55520225 |V -4 34 555530750 |D -31 8
555558118 |z -7 40 $55527170 |G - 11 14 555530804 |[E -44 10
555558120 |z -8 40 G -19 14 F -21 12
555558121 |z -9 40 P -38 24 N -12 22
555558125 |z -18 40 Q -23 26 555531021 {F -18 12
555558180 |z -10 40 555527172 JA -10 2 T -3 30
555510566 |B - 27 6 B -5 6 555831092 K -16 18
555510599 |A -54 4 B -11 6 Uu -16 32
$55510613 |Q -20 26 B -20 6 u -21 32
555510614 |1Q -21 26 F -37 12 u -33 32
$55510615 |Q -15 26 K -4 18 555531094 [E -23 10
555510616 |Q -16 26 L -36 20 L -15 20
555510617 |Q -17 26 555827174 |A -11 2 L -19 20
555510618 |Q -18 26 G -26 14 L -27 20
555510619 1Q -24 26 M -4 22 L -40 20
555510620 1Q -19 26 P -47 24 L -56 20
555510689 |V -18 34 u -14 32 555831111 U - 11 32
555510690 |V -27 34 555527177 |A -18 2 555531207 (A -7 2
555510694 |V -15 34 D -16 8 A -12 2
555510697 |V -19 34 F -26 12 A -36 2
555510748 |z -16 40 555527178 U -6 32 J -5 16
555510792 |V -17 34 555528027 IB -9 6 T -13 30
555510812 |F -3 12 555528031 JE -28 10 Y -1-11 38
F -10 12 U _-24 32 355531208 |G -27 14

42




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
$55531208 U -22 32 555560013 |{B -19 6 555560077 |E -9 10
Y -1-10 38 $55560014 |B -21 6 $55560078 |K -14 18
555531568 |V -32 34 $55560015 1B -2 6 $55560079 |D -32 8
$55534008 |U -29 32 $55560016 |C -3-5 8 K -40 18
§55534323 |E -32 10 §55560017 |C -4 8 L -31 20
E -43 10 555560018 |C -1 8 $55560080 |[K -15 18
K -10 18 $55560019 |C -3-8 8 $55560081 |D -2 8
$55534629 |V -31 34 $55560020 |C -3-10 8 G -2 14
v -33 34 $55560021 §C -3-11 8 K -1 18
§55535034 |L -13 20 $55560022 |C -3-1 8 L -1 20
N -9 22 $55560023 |C -3-2 8 L -2 20
P -30 24 $55560024 |C -3-2-1 8 $55560082 | K -2 18
$55535254 |Z -20 40 $55560026 |D -7 8 $55560083 1K -9 18
§55535495 JA -58 4 $55560028 |D -3 8 555560084 K -11 18
§55535952 jU -34 32 §55560029 |R -19 28 §55560085 [ K -42 18
§55535971 JU -35 32 $55560030 |R -17 28 $55560086 |K -19 18
§55535994 |S -21 30 §55560031 |{R -18 28 K -4 18
§55535999 |B -7 6 $55560032 |D -35 8 $55560087 |R -29 28
B -14 6 $55560033 |R -20 28 $55560088 [R -13 28
L -51 20 555560034 |D -34 8 555560089 IR -11 28
555537008 |F -43 12 $55560035 |R -26 28 $55560090 |R -25 28
$55537026 |Q -26 26 $55560036 {R -27 28 $55560091 |R -43 28
$55537027 |Q -9 26 $55560039 |D -15 8 $55560092 |R -28 28
$55537028 |B -29 6 $S5560040 |R -23 28 555560093 |R -24 28
§55537031 |B -28 6 555560041 {C -3-3 8 $55560094 | K -38 18
555537046 |C -3-6 8 $55560042 IC -6 8 $55560099 |K -3 18
$5SS37047 jC -3-7 8 $55560043 |D -1 8 $55560100 |K -6 18
$5S537051 |C -3-12 8 555560044 |D -5 8 $55560101 K -5 18
$$5537053 |C -3-9 8 $55560048 |M -2 22 $55560102 |K -8 18
$S5537112 |[D -6 8 $55560049 |M - 1-1 22 $55560103 |G -10 14
555537134 |C -3-4 8 $55560050 K -29 18 $55560104 |[R -39 28
555537136 |K -37 18 $55560051 |M -3-1 22 $55560105 |R -38 28
R -40 28 $55560053 |E - 16 10 $55560106 |G -20 14
555537185 |Q -27 26 $SSS60055 |E -5 10 K -12 18
$55537210 |P -28 24 $55560056 | K -23 18 L -43 20
§55537229 |A -39 2 K -26 18 L -47 20
P -27 24 $55560057 |K -18 18 §55560107 |G -8 14
vV -30 34 K -30 18 $55560109 |G -12 14
$55537254 1T -12 30 555560058 jK -31 18 595560113 |K -7 18
555537269 |P -S3 24 K -35 18 555560114 |G -17 14
555537288 |A -55 4 L -30 20 §55560115 |F -41 12
vV -14 34 $55560059 |K -21 18 G -18 14
X -1-22 36 K -24 18 $55560116 |C -2 8
585837373 |2 -13 40 K -27 18 c -5 8
555537509 |P -20 24 555560060 | K -22 18 E -6 10
555537585 |C -3-13 8 555560061 |K -36 18 G -9 14
555538023 JA -40 2 555560062 |K -33 18 $55560117 |G -25 14
$55538042 |T -5 30 $55560063 |K -32 18 $55560118 |R -33 28
$55538124 |P -57 24 555560064 |K -25 18 555560119 |R -34 28
555538136 |J -1 16 K -28 18 $55560120 |G -1 14
555539159 JA -52-2-1 4 R -7 28 $55560121 |J -8 16
A -57 4 R -9 28 $55560122 |G -24 14
555560002 JA -13 2 $55560065 [K -20 18 555560123 [J -6 16
555560003 JA -17 2 555560066 |R -8 28 555560124 |J -2 16
555560004 A -16 2 $55560068 |[R -6 28 555560125 |G -29 14
$55560005 |R -22 28 $SS560069 |E -7 10 $95560126 |G -3 14
555560006 |R -21 28 $55560070 |E -8 10 555560127 |G -4 14
555560007 |B -1 6 $55560071 JE -20 10 555560128 |G -5 14
$55560008 |B -18 6 $55560072 |E -21 10 $55560129 |G -22 14
$55560009 |B -10 6 §55560073 |E -18 10 $55560130 |G -30 14
555560010 |B -12 6 $55560074 |E -17 10 $55560131 |J -9 16
555560011 |B -8 6 $55560075 |E -19 10 555560132 |J -3 16
555560012 | Z - 31 40 $55560076 JE -10 10 555560133 |V -5 34
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CODE REF.NO Page CODE REF.NO. Page CODE REF.NO. Page
555560134 |v -1 34 555560209 [N -11 22 555560286 |P -49 24
555560136 |V -6 34 555560212 |F -32 12 555560287 |P -50 24
555560137 |v -29 34 555560213 |F -30 12 555560288 |P -34 24
555560138 |V -13 34 555560214 |ID -19 8 $55560290 |P - 14 24
555560139 |V -34 34 555560215 |D -22 8 555560291 |P -36 24
$55560140 |V -35 34 555560216 |S -16 30 555560292 |U -9 32
555560141 |V -20 34 555560218 |D -28 8 555560293 |U -17 32
555560142 |V -25 34 555560219 |D -30 8 $55560294 |U -8 32
555560143 |v -23 34 555560222 |S -6 30 555560295 |P -2 24
555560144 |T -7 30 $55560223 |B -13 6 555560298 |U -28 32
555560145 |T -9 30 $55560224 |B -15 6 $55560299 |U -13 32
555560146 |T - 11 30 555560225 [B -16 6 555560300 U -15 32
555560147 | T -6 30 B -24 6 555560302 U -2 32
555560148 |V -22 34 555560226 |B - 22 6 Z -27 40
555560149 T -4 30 555560228 |A -8 2 555560303 U -1 32
555560150 |T -1 30 $55560229 |A -5 2 $55560304 [U -4 32
$55560151 |T -14 30 555560230 |F -29 12 555560305 |U -19 32

u -23 32 555560231 |B -23 6 555560306 |U -20 32
$55560155 |E -24 10 555560233 |B -26-1 6 555560307 |u -32 32
555560156 JE -12 10 555560234 IM -5 22 555560308 |L -16 20
555560157 |E -13 10 555560235 IM -6 22 L -20 20
$55560158 JE -14 10 $55560236 {M -7 22 L -28 20
$55560159 |E -45 10 $55560237 |[M -8 22 L -41 20
555560160 JR -1 28 $55560239 |P -55 24 L -57 20
555560161 |E -1 10 $55560240 |P -56 24 $55560309 |M -9-1 22
555560162 |E -3 10 Z -26 40 $55560310 |L -14 20
555560163 |E -29 10 $55560242 |P -1 24 $55560311 |L -18 20
555560164 |E -33 10 $55560243 |P -6 24 $55560312 |L -22 20
555560165 |E -31 10 P -26 24 $55560313 |L -9 20
555560166 |E -38 10 555560244 |P -46 24 555560314 |L -42 20
555560169 |AA -5 38 $55560245 1P -59 24 $§5560315 |L -37 20
$§5560170 |E -34 10 $55560246 |P -41 24 L -53 20
555560172 | AA -1 38 $55560247 [P -45 24 555560316 L -12 20
555560174 | AA -3 38 $55560248 |R -47 28 $$5560317 L -26 20
555560175 | X -1-2 36 $55560249 |R -46 28 $55560318 |L -32 20
555560176 |X -1-3 36 555560252 |P -58 24 555560319 |L -45 20
$55560177 |X -1-1 36 555560253 |P -13 24 $55560320 L -4 20
$55560178 |X -1-21 36 $55560256 |P - 16 24 $55560321 (L -5 20
555560181 | X -1-11 36 555560258 1P -19 24 555560322 |L -3 20
$55560183 |X -1-10 36 555560259 |p -7 24 $55560324 |L -6 20
555560184 |X -1-4 36 555560260 |P -40 24 L -7 20
555560186 |F -1 12 555560261 [P -44 24 $55560325 |Q -10 26
$55560187 |F -8 12 $55560262 |P -8 24 $55560326 [Q -3 26
555560188 |F -35 12 P -18 24 $55560327 [Q -5 26
$55560189 |F -36 12 $55560263 I|P -9 24 $55560328 [Q -1 26
555560190 |F -38 12 555560264 |P -24 24 555560329 |Q -7 26
555560191 |F -17 12 555560266 |P -25 24 555560331 |L -8 20
$55560192 |[F -15 12 $55560267 }|P -5 24 $55560332 [Q -8 26
555560194 |F -39 12 P -23 24 $$5560335 [L -50 20
$55560195 |F -40 12 555560268 |Q -6 26 $S5560336 |L -52 20

T -1-2 30 $55560269 |P - 21 24 $55560337 L -35 20
$55560196 |F -44 12 $55560270 |P -22 24 $55560338 L -39 20
555560198 |F - 16 12 $55560271 IP -29 24 L -55 20
$55560202 |N -7 22 $55560272 1P - 11 24 $55560339 [L -34 20
$55560203 |H -1 16 $55560273 |P -60 24 $55560340 |F -24 12
$55560204 |A -6 2 $55560276 |P -51 24 $55560341 [F -31 12

H -5 16 555560277 |P -10 24 555560342 |F -48 12

J -4 16 555560278 |P -35 24 $55560343 |L -33 20

L -25 20 $55560279 |P -48 24 $55560344 |F -33 12

X -2 36 $55560280 |P -39 24 $55560346 |F -25 12
555560205 [N -6 22 555560281 [P - 31 24 $55560347 |F -34 12
555560206 |N -8 22 555560282 |P -32 24 555560348 |F -45 12
555560207 IN -1 22 555560285 |P  -12 24 555560349 |F -47 12

44




CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
955560350 |F -28 12 $56012301 |J -6-1 16 $10174000 |S -15 30
$55560351 |F -46 12 $56012302 |) -6-2 16 $12718000 |K -39 18
$95560356 |R -52 28 $56012303 |F -15-3 12 L -10 20
$55560357 |A -30 2 J -6-3 16 L -46 20

A -47 2 N -6-3 22 $14189100 |R -30 28
P -3 24 $56012304 |J -7 16 $16290001 |E -40-2 10
P -42 24 $56012901 |G -22-1 14 $21775001 |U -12 32
R -53 28 $$6012902 |G -22-2 14 $23651001 |S -8 30
R -66 28 $56013502 |v -8 34 $25409001 |S - 11 30
555560359 |A -43 2 §$56015001 | T -1-1 30 $25410050 |S -12 30
§55560361 |R -57 28 $56015601 |E -12-1 10 $25413101 {S -2 30
§55560362 R -55 28 $56015602 JE -12-2 10 $25417001 |S -9 30
555560364 |A -49 4 $56017001 IX -1-5 36 $25418101 |S -10 30
$55560365 |R -60 28 $56017002 | X -1-6 36 $25420051 |S -1 30
$55560366 |R -31 28 $56017003 IX -1-7 36 $25478001 |S -19 30
$55560367 |R -44 28 $S6017004 | X -1-8 36 $25789000 |S -13 30
§55560368 |Q -4 26 $56017005 | X -1-9 36 $25790001 |S -5 30
$55560369 jQ -14 26 $56017201 | AA - 1-1 38 $34868101 |Z -21 40
$55560370 |Q -25 26 $56017202 | AA -1-2 38 $37058001 | Wa 41
$55560371 |A -48 4 556017203 | AA -2 38 $37060001 |Z -22-2 40
$55560372 |R -48 28 $56019201 |F - 15-1 12 Wa a1
$SSS60373 L -21 20 $$6019202 |F -15-2 12 $38247000 [R -54 28
$55560374 jR -65 28 N -6-2 22 $38268001 |Q -12 26
X -1-20 36 $56020501 |N -6-1 22 $38284001 |F -2 12
Z -29 40 $56022701 |A -2 2 F -9 12
$55560377 R -45 28 $56022702 |A -3 2 538349001 | Wa 41
$55560378 |E -30 10 $56023801 |A -37 2 $38350001 |Wa 41
$55560379 |E -40-1 10 $56024101 |P -54 24 $38442001 |Q -13 26
555560380 |E -27 10 556024102 |P -54 24 $38735001 |R -51 28
$55560381 |E -42 10 $56024103 |P -54 24 $38736001 |S -22 30
$55560384 A -1 2 $56031002 |L -26-2 20 544995000 |R -56 28
$55560385 A -52 4 $$6031701 |L -26-1 20 UB5054000 | X -1-12 36
$55560386 |Z -22-1 40 $56032903 |Q -7-1 26 U04230001 {X -1-13 36
§55560387 1Y -1-1-1 38 $56037801 |E -30-1 10 012400636 |S -14 30
$55560390 jwW -1-11 36 $56038501 A -52-1 4 014760622 |E -26 10
$55560391 {v -7 34 $56038502 {A -52-2 4 021400164 |W -1-10 36
$55560392 1Y -1 38 $56038701 |Y -1-1-1-1 38 025040233 |W -1-8 36
$55560396 1Y -1-1-2 38 $56038702 |Y -1-1-1-2 38 025060332 fE -35 10
§55560400 |M -1-2 22 $56038703 |Y -1-1-1-3 38 025080132 |S -17 30
$55560401 |M -1-3 22 $56038704 |Y -1-1-1-4 38 025100132 |H -3 16
$55560410 |M -3-2 22 $56038705 |Y -1-1-1-6 38 026040236 |S -4 30
$55560411 |M -3-3 22 $56038706 {Y -1-1-1-7 38 028040243 |W -1-9 36
$55560420 [M -9-2 22 $56038712 |Y -1-2 38 034422503 |W -2 36
$55560500 |B -26-2 6 556038713 |Y -1-5 38 048060342 |S -7 30
555560501 JA -22 2 $56038714 |Y -1-6 38 062400816 S -3 30
A -28 2 $56038715 |Y -1-7 38 062401006 |W -1-7 36
555570176 |Z -2 40 $56038716 |Y -1-8 38 062401012 |[M - 10 22
$55590625 |D -17 8 $56038717 |Y -1-9 38 062670512 |V -28 34
F -23 12 $56039001 |W -1-11-1 36 062680616 |S -20 30
F -27 12 $$7021401 |A -38 2 081007070 |A -51 4
G -14 14 $01304001 jN -4 22 100328001 |F -7 12
G -16 14 $03815001 {X -1-18 36 F -14 12
N -14 22 $07027001 |W -1-6 36 100463001 |W -1-3 36
R -4 28 $07333001 |D -24-1 8 100477000 |Z -30 40
555101520 |A -59 4 P -4 24 100511003 |H -9 16
$5Z2814502 |U -30 32 Q -2 26 N -2 22
552814503 |K -34 18 S07374109 |H -7 16 104450109 |K -17 18
u -3 32 S07375001 |H -6 16 L -49 20
$51073424 |Y -2 38 S07384001 |H -8 16 104821009 |A -34 2
$52022601 |V -3 34 $07490001 v - 11 34 105113001 |A -45 2
$52022602 |V -24 34 $07876101 |R -61 28 105215001 |A -46 2
§53072003 ]Y -1-1-1-5 38 509228000 |Y -1-3 38 110087001 |W -1-5 36
556002803 |D -4 8 509318101 |Y -1-4 38 112712001 |V - 21 34
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CODE REF.NO. Page CODE REF.NO. Page
114967001 |W -1-4 36
116920001 |D -18 8

L -1 20
117936009 JA -19 2
118319001 |V -16 34
120263002 |T -8 30
122991001 |z -19 40
140063001 JA -31 2

A -33 2
140518001 JA -50 4
140553102 |D -8 8
142026003 JW -1-1 36
142027001 |W -1-2 36
142274009 |P -33 24

R -12 28

R -32 28
142374100 JA -29 2
142743009 |A -27 2
142746002 |[F -4 12

F -1 12
143522000 fwW -1-11-3 36
143910009 [z -12 40
144875001 ]Q - 11 26
145446001 }v -9 34
145502001 }F -6 12

F -13 12
145646022 |D -33 8
145646422 |z -25 40
146539000 JE -4 10
146581001 JE -25 10
147504201 |H -4 16
148197000 JE -2 10
148890109 |z -14 40
149094001 [N -3 22
149095001 IN -5 22
149566109 v -12 34
149799000 |W -1-12 36
150607009 JA -4 2
151594001 |D -9 8
153132000 JA -32 2
153969000 | X -1-19 36
154702101 |z -17 40
159150009 |A -14 2

A -26 2
159805001 v -10 34
220077001 |W -1-11-2 36
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